

TEST REPORT

CIN - U74220DL1998PLC092698

Issued To : SAFETRACK ENGINEERS PVT LTD
A-11,1ST FLOOR
SEC-09
NOIDA-201301
Phone/Fax: 9971458222
Kind Attn. : MR.RUDRA PRAKASH SINGH

Report No.: 150131010/1501310028 Date: 16-Feb-2015
Sample Description : DOR 31-Jan-2015
TLJ BOND HOT DIPPED GALVANIZED STEEL,PVC INSULATED,20MM SQUARE X
L=2.5MTR
Your Ref. No. :

ID: 1501310028

Breaking Load of conductor(KN) : 6.42

Test method: Tested on calibrated 50 ton U.T.M.

-----*-*------

Analyst
CCREQD1\1RA000\IA7528



TRA - 152880

BIS,DGS & D, DDA, MOEF, DGCA approved,
ISO - 9001: 2008 & ISO 14001 : 2004 & OHSAS-18001:2007 Certified Laboratory
CORPORATE IDENTITY NUMBER : U74220DL 1998LC 092698
Subject to Terms & Conditions Overleaf